



S.NO	<u>TABLETS</u>
1	Acamprosate Calcium 333 mg Tablets
2	Acebrophylline (SR) 200 mg Tablets
3	Acebrophylline100+ Acetylcysteine 600 mg Tablets
4	Aceclofenac (SR) 200 mg Tablets
5	Aceclofenac 100 mg + Diacerein 50 mg Tablets
6	Aceclofenac 100 mg + Paracetamol 325 mg Tablets
7	Aceclofenac 100 mg +Paracetamol 325 mg + Serratiopeptidase 10 mg /15mg Tablets
8	Aceclofenac 100 mg + Thiocholchicoside 4mg/8 mg Tablets
9	Aceclofenac 100 mg + Paracetamol 325 mg Trypsin & Chymotrypsin Tablets
10	Aceclofenac 100 mg +Tizanidine 2 mg Tablets
11	Aceclofenac 100 mg +Drotaverine HCl 80 mg Tablets
12	Aceclofenac (SR) 200 mg + Pregablin 75 mg Tablets
13	Acetaminophen 325 mg + Tramadol Hydrochloride 37.5 mg Tablets
14	Acetazolamide Tablets IP 250 mg.
15	Aciclovir Dispersible 400 mg /800 mg Tablets
16	Acotiamide Tablets 100 mg.
17	Albendazole 400 mg + Ivermectin 6 mg Tablets
18	Alfuzosin (PR) 10 mg Tablets
19	Alfuzosin (ER) 10 mg + Dutasteride 0.5 mg Tablets
20	Allopurinol 300 mg Tablets
21	Alprazolam 0.25 mg/ 0.5mg /0.5 mg (SR) Tablets
22	Amisulpride 50mg/ 100 mg/ 200mg/ 300mg CR / 400mg CR Tablets
23	Amitriptyline Hydrochloride 10 mg/ 25mg / 50mg (SR) Tablets
24	Amoxapine 50/100 mg Tablets
25	Amlodipine Besilate 5 mg Tablets
26	Amantadine 100 mg Tablets
27	Apixaban 2.5 mg /5 mg Tablets.
28	Aripiprazole 5mg /10 mg /15mg /20mg / 30mg Tablets
29	Artemether 80 mg + Lumefantrine 480 mg Tablets
30	Ascorbic Acid 500 mg Tablets
31	Ascorbic Acid 100mg +Sodium Ascorbate 450mg + Zinc Citrate 5mg Chewable Tablets
32	Ascorbic Acid 100mg +Sodium Ascorbate 450 mg Zinc Citrate 5mg + Vitamin D3 400 IU Chewable Tablets
33	Atenolol 50 mg + Amlodipine Besilate 5 mg Tablets
34	Atomoxetine Hydrochloride 40 mg Tablets
35	Atorvastatin 10 mg / 20mg Tablets
36	Atorvastatin 10 mg + Finofibrate 160 mg Tablets
37	Azilsartan Medoxomil Tablets 40 mg /80 mg Tablets
38	Azithromycin 250 mg / 500 mg Tablets & Lactic Acid Bacillus 60 million sporeTab
39	Azithromycin 250 mg /500 & Lactic Acid Bacillus 60 million sporeTab



42	Betahistine Hcl 8mg/ 16mg / 24 mg Tablets
43	Biotin 5 mg /10 mg Tablets
44	Brivaracetam Tablets 50 mg/100 mg TAB
45	Blonanserin 2 mg /4 mg/8 mg Tablets
46	Bupropion Hydrochloride prolonged release 150 mg Tablets IP
47	Buspiron Hcl 5 mg /10 mg Tablets
48	Calcium Citrate maleate and Vitamin D3 Tablets
49	Calcium, vitamin D3, Zinc sulphate and Ibandronic acid Tablets.
50	Calcium Carbonate 1250 mg , Vitamin D3 2000 IU, Methylcobalamin 1500 mcg , L-methylfolate 1 mg Calcium 500 mg ,Pridoxal 5-phosphate 20 mg Tablets
51	Caffeine , Ergotamine Tartrate, paracetamol & prochlorperazine MALETE Tablets
52	Canagliflozin 100mg /300mg tab
53	Cetirizine 5 mg, phenylephrine 5 mg, paracetamol 325 mg Tablets
54	Cinacalcet 30 mg Tablets
55	Chlordiazepoxide 10mg / 25 mg Tablets
56	Chlordiazepoxide 5 mg + Amitripline HCl 12.5 mg Tablets
57	Chlordiazepoxide 10 mg + Amitripline HCl 25 mg Tablets
58	Chlordiazepoxide 5 mg + Mebeverine HCl 135 mg Tablets
59	Chlorthalidone 12.5 mg Tablets
60	Cholecalciferol Chewable Tablets 60,000 I.U.
61	Cinnarizine 25 mg Tablets
62	Cinnarizine 20 mg + Domperidone 15 mg Tablets
63	Cinnarizine 20 mg + Dimenhydrinate 40 mg Mouth Dissolving Tablets
64	Cintapride SR 3 MG Tablets
65	Ciprofloxacin HCl 250 mg / 500 mg Tablets
66	Citicoline Sodium 500 mg Tablets
67	Citicoline 500 mg + Piracetam 400 mg Tablets
68	Citicoline 500 mg + Piracetam 800 mg Tablets
69	Clarithromycin 250 mg / 500 mg Tablets
70	Clidinium Bromide 2.5 mg, Chlordiazepoxide 5 mg TAB
71	Clidinium Bromide 2.5 mg, Chlordiazepoxide 5 mg & Dicyclomine 10 mg HCl Tablets
72	Cilnidipine 10 mg and Chlorthalidone 12.5 mg Tablets
73	Clobazam 5 mg /10mg/ 20 mg Tablets
74	Clomiphene Citrate 25 mg / 50 mg Tablets
75	Clomipramine Hydrochloride 10 mg / 25 mg / 50 mg/ 75 mg (SR) Tablets
76	Clonazepam Dispersible Tablets 0.25 / 0.5mg /1 mg/ 2.0 mg Tablets
77	Clonazepam 0.25 mg /0.5 mg + Propranolol Hcl 10mg / 20 mg Tablets
78	Clonazepam IR 0.5 mg + Paroxetine 12.5 mg /25 mg ER Tablets
79	Clonidine Hydrochloride 100 mcg Tablets
80	Clozapine 25 mg / 50 mg / 100 mg/ 200 mg Tablets
81	Daclatasvir Dihydrochloride 60 mg Tablets
82	Dapagliflozin 5mg /10 mg Tablets



87	Desloratadine 10 mg Tablet
88	Desloratadine 5 mg and Montelukast 10 mg Tablets
89	Desvenlafaxine 50mg (ER) / 100 mg (ER) Tablets
90	Dexchlorpheniramine Maleate 2 mg Tablets
91	Dexketoprofen 25 mg + Paracetamol 325 mg Tablets
92	Diclofenac Sodium 100 mg + Paracetamol 325 mg Tablets
93	Diclofenac Sodium 50 mg + Serratiopeptidase 10 mg Tablets
94	Dicyclomine HCl 10 mg + Mefenamic Acid 250 mg Tablets
95	Disulfiram 250 mg Tablets
96	Divalproex Sodium 250 mg (SR) / 500 mg (SR) / 750 mg (ER) /1000 mg (ER) Tablets
97	Domperidone 10 mg + Naproxen Sodium 250 / 500 mg Tablets
98	Domperidone 10 mg +Paracetamol 325 mg Tablets
99	Donepezil 5 mg /10 mg Tablets
100	Donepezil 5 mg + Memantine Hydrochloride 5 mg / 10 mg Tablets
101	Dosulepin Hydrochloride 25 mg/ 50 mg /75 mg Tablets
102	Dosulepine 50 mg /75 mg and Methylcobalamin 1500 mcg Tablets
103	Doxepin 10 mg /25 mg /75 mg Tablets
104	Doxycycline Hydrochloride 100 mg + Lactic Acid Bacillus 60 Billion Spores Tablets
105	Doxofylline 400 mg Tablets
106	Doxofylline 400 mg + Terbutaline Sulphate 5 mg Tablets
107	Doxofylline 400 mg and Ambroxol Hydrochloride 30 mg Tablets
108	Docusate Sodium 100mg / Senna dry Extract 86mg eq. Glucosides as calcium Salt 17.2mg Tablets
109	Drotaverine HCl 80 mg + Mefenamic Acid 250 mg Tablets
110	Duloxetine enteric coated 20 mg / 30 mg/ 40mg Tablets
111	Ebastine10mg /20 mg Tablets
112	Ebastine 10 mg and Montelukast 10 mg Tablets.
113	Efavirenz 600 mg , Emtricitabine 200 mg and Tenofovir 300 mg Disoproxil Fumarate Tablets.
114	Ergotamine 1 ,mg, Caffeine 100 mg, paracetamol 250 mg and Prochlorperazine Maleate 2.5 mg tablets.
115	Entecavir tablets IP 0.5mg/1 mg Tablets
116	Eperisone HCl (SR) 150 mg Tablets / Capsule
117	Escitalopram 5 mg /10 mg / 20 mg Tablets
118	Escitalopram 10 mg + Clonazepam 0.25 mg Tablets
119	Escitalopram 10mg + Clonazepam 0.5mg Tablets
120	Escitalopram 20 mg + Clonazepam 0.5 mg Tablets
121	Escitalopram 40 mg and Clonazepam 0.5 mg Tablets
122	Escitalopram Oxalate 5 mg / 10mg + Clonazepam 0.5 mg/0.25 mg Tablets
123	Escitalopram Oxalate 5 mg /10 mg + Etizolam 0.5 mg Tablets
124	Esomeprazole 20 mg / 40 mg Tablets
125	Etamsylate Tablets 250 mg / 500 mg Tablets
126	Etizolam 0.25 mg / 0.5 mg / 1.0 mg/ 1.5 mg ER Tablets



131	Etoricoxib 60 mg +Paracetamol 325 mg Tablets
132	Etoricoxib 60 mg + Thiocolchicoside 4 mg Tablets
133	Febuxostat 40 mg / 80 mg Tablets
134	Ferrous Ascorbate 100 mg +Folic Acid 1.5 mg + Zinc 61.8 mg Tablets
135	Ferrous Bisglycinate 100 mg +Zinc Bisglycinate 15 mg +Methylcobalamin 500 mcg & L-Methyl Folate Calcium 1 mg Tablets
136	Fexofenadine Hcl 120 mg / 180 mg Tablets
137	Fexofenadine Hcl 120 mg + Monelelukast 10 mg Tablets
138	Fluconazole Tablets 150 mg / 200 mg Tablets
139	Flunarizine Dihydrochloride 5 mg / 10 mg Tablets
140	Flunarizine 5 mg + Domperidone 10 mg Tablets
141	Flupenthixol Hydrochloride 0.5 mg / 1 mg Tablets
142	Flupiritine Maleate 10 mg+ paracetamol 325 mg Tablets
143	Fluvoxamine Maleate 50 mg/ 100 mg CR /150 mg CR Tablets
144	Folic Acid 5 mg Tablets
145	Gabapentin 100 mg Tablets
146	Gabapentin 450 mg (SR) Tablets
147	Gabapentin 100 mg+ Nortriptyline Hydrochloride 10 mg Tablets
148	Gabapentin 300mg + Nortriptyline Hydrochlorifde 10 mg Tablets
149	Gabapentin 400 mg+ Nortriptyline Hydrochloride 10 mg Tablets
150	Glimepiride 1 mg / 2 mg/3 mg / 4 mg Tablets
151	Glimepiride 0.5 mg and Metformin 500 mg Prolonged release Tablets
152	Griseofulvin 250 mg Tablets
153	Gliclazide 30 mg /60 mg /80 mg Tablets
154	Gliclazide 30 mg /60mg /80 mg + MetforminHydrochloride 500 mg
155	Haloperidol 0.25 mg / 0.5 mg / 1.5 mg/ 5mg/ 10 mg Tablets
156	Hydroxychloroquine 200 mg / 400 mg Tablets
157	Myo-inositol 600mg+ Metformin HCL 500mg Tablets
158	Ibandronic Acid 150 mg Tablets
159	Isoxsuprine (SR) 40 mg Tablets
160	Ivabradine 5 mg /7.5 mg Tablets
161	Ivermectin 6 mg /12 mg Tablets
162	Ketoconazole 200 mg Tablets
164	Ketorolac Tromethamine 10 mg Tablets
165	Lacosamide 50 mg /100 mg / 200 mg Tablets
166	Lamotrigine 25 mg / 50 mg / 100 mg Tablets
167	Lansoprazole orally disitegrating 15 mg Tablets
168	Letrozole 2.5 mg Tablets
169	Levetiracetam 250mg / 500 mg / 750 mg / 1000 mg /500mg (SR) / 750 mg (SR)/ 1000 mg (SR) Tablets
170	Levocetirizine Dihydrochloride 5mg/ 10 mg Tablets



176	Ilaprazole enteric 10 mg Tablets
177	Linezolid 600 mg Tablets
178	Lithium Carbonate 300 mg/400(SR)/450(ER) Tablets
179	Lopinavir 200 mg and Ritonavir 50 mg Tablets
180	Loratadine Dispersible 10 mg Tablets
181	L-Ornithine L-Aspartate 150 mg + Pancreatin 100 mg Tablets
182	Lornoxicam 4 mg + Paracetamol 325 mg Tablets
183	Lornoxicam 8 mg +Thiocolchicoside 4 mg Tablets
184	Losartan Potassium 25 mg / 50 mg Tablets
185	Losartan Potassium 50 mg + Amlodipine Besilate 5 mg Tablets
186	Losartan Potassium 50 mg + Hydrochlorothiazide 12.5 mg Tablets
187	Lorazepam Tablets 1mg / 2 mg Tablets
188	Mefloquine 250 mg Tablets
189	Mefnamic Acid 500 mg + Paracetamol 325 mg Tablets
190	Memantine Hydrochloride 10 mg Tablets
191	Mesalamine delayed Release 1.2 gm Tablets
192	Metronidazole Extend Release 600 mg Tablets
193	Metformin Hydrochloride 500 mg PR /750 mg PR /850 mg PR /1000mg PR Tablets
194	Metformin 500 mg + Glimepiride 1 mg / 2 mg Tablets
195	Metformin Bi-layered Prolonged Release 500 mg + Glimepiride 1 mg / 2 mg/3 mg Tablets
196	Metformin Bi-layered Prolonged Release 850 mg + Glimepiride 1 mg / 2 mg/ 3 mg Tablets
197	Metformin Bi-layered Prolonged Release 1000 mg + Glimepiride 1 mg / 2 mg /3 mg/ 4 mg Tablets
198	Metformin HCl 500 mg and Alpha Lipoic acid 200 mg tablets.
199	Methotrexate 2.5 mg Tablets
200	Methylcobalamin 500 mcg / 1500 mcg Tablets
201	Methylcobalamin 1500 mcg +Alpha Lipoic Acid 100 mg +Folic Acid 1.5mg/ 3 mg + Pyridoxine HCl 3 mg& Vit D3 1000 IU Tablets
202	Methylcobalamin1500 mcg , L-Methylfolate 1 mg and Pyridoxal- 5 Phosphate 0.5 mg Tablets.
203	Methylcobalamin 500 mcg + Gabapentin 300mg/100 mg Tablets
204	Methylprednisolone 4 mg / 8 mg/ 16 mg Tablets
205	Metoprolol Succinate 25 mg (ER) / 50 mg (ER) Tablets
206	Metaxalone 400 mg and Diclofenac potassium 50 mg Tablets
207	Midodrine Hydrochloride 2.5 mg Tablets
208	Minocycline 50 mg/ 100 mg Tablets
209	Mirtazapine 7.5/15 mg / 30 mg Tablets
210	Modafinil 200 mg Tablets
211	Moxifloxacin 400 mg Tablets
212	Naltrexone 50 mg Tablets
213	Nebivolol 5 mg Tablets
214	Nebivolol 5 mg + Amlodipine 5 mg Tablets



219	Nimesulide 100 mg + Paracetamol 325 mg + Cetrizine hydrochloride 5 mg Tablets
220	Nimodipine 30 mg Tablets
221	Nitrofurantion 100 mg (SR) Tablets
222	Nortriptyline 10 mg Tablets
223	Ofloxacin 200 mg / 400 mg Tablets
224	Ofloxacin 200 mg + Ornidazole 500 mg Tablets
225	Olanzapine Orally disintegrating USP 2.5/5 mg/ 7.5 mg /10mg/ 15 mg / 20 mg Tablets
226	Olanzapine 5mg / 10 mg + Fluoxetine Hydrochloride 20 mg Tablets
227	Olmesartan Medoxomil 20 mg /40 mg Tablets
228	Olmesartan Medoxomil 20 mg /40 mg + Amlodipine Besilate 5 mg Tablets
229	Olmesartan Medoxomil 40 mg + Hydrochlorothiazide 12.5 mg Tablets
230	Olmesartan 20mg /40 mg + Clindipine 10 mg + Chlorthalidone 12.5 mg Tablets
231	Olopatadine 5 mg Tablets
232	Ondansetron Orally Disintegrating 4 mg / 8 mg Tablets
233	Opipramol 50 mg / 100 mg Tablets
234	Oxazepam 10 mg / 15 mg / 30 mg Tablets
235	Oxcarbazepine 150 mg/300 mg/450 mg /600 mg Tablets
236	Oxcarbazepine 150 mg (SR) / 300mg (SR) / 600 mg(SR) Tablets
237	Paliperidone 3 mg /6 mg / 9 mg Tablets
238	Pantoprazole Gastro Resistant 40 mg Tablets
239	Pantoprazole 40 mg + Domperidone 10 mg Tablets
240	Paracetamol 500 mg /650 mg Tablets
241	Paracetamol 325 mg + Tramadol Hydrochloride 37.5 mg Tablets
242	Paracetamol 325 mg + Caffeine 30 mg + Phenylepherine Hcl 5 mg + Diphenhydramine 25 mg Tablets
243	Paracetamol 325 mg +Diclofenac Potassium 50 mg + Chlorzoxazone 250 mg Tablets
244	Paracetamol 325 mg +Diclofenac Potassium 50 mg + Serratiopeptidase 10 mg Tablets
245	Paroxetine CR 12.5 mg / 25 mg / 37.5 mg Tablets
246	Pancreatin 170 mg and Activated Dimethicone 80 mg Tablets
247	Penfluidol 20 mg Tablets
248	Perampanel 2 mg / 4 mg Tablets
249	Phenobarbitone 30 mg / 60 mg Tablets
250	Phenytoin Sodium 100 mg/ 300 mg (ER) Tablets
251	Piracetam 400 mg / 800 mg Tablets
252	Piroxicam 20 mg Tablets
253	Pirfenidine IP 200 mg tablets
254	Pramipexole 0.125 mg / 0.25 mg/ 0.5 mg Tablets
255	Prasugrel Hcl 5 mg /10 mg Tablets
256	Pregabalin 150 mg (SR) Tablets
257	Pregabalin 75 mg + Nortriptyline 10 mg Tablets
258	Pregabalin 75 mg (SR) + Methylcobalamin 1500 mcg Tablets



264	Propranolol HCl 10mg/20 mg / 80 mg (SR) Tablets
265	Propranolol Hcl 20 mg + Alprazolam 0.25 mg Tablets
266	Prucalopride tablets 1mg /2 mg.TAB
267	Quetiapine Fumarate 25 mg / 50 mg/ 100 mg Tablets
268	Quetiapine Fumarate 50 mg (SR)/ 100 mg (SR)/ 200 mg (SR)/ 300 mg (SR) Tablets
269	Rabeprazole enteric coated Tablets 20 mg Tablets
270	Rabeprazole 20 mg + Domperidone 10 mg Tablets
271	Ramipril 2.5 mg / 5 mg/ 10 mg Tablets
272	Risperidone 0.5 md / 1 md/ 2 mg / 3 mg Tablets
273	Risperidone 2 mg / 3mg/ 4 mg + Trihexyphenidyl HCl 2 mg Tablets
274	Rifaximin 200 mg / 400 mg/ 550 mg Tablets
275	Risedronate Sodium 35 mg Tablets
276	Rivastigmine 1.5 mg / 3 mg Tablets
277	Rivaroxaban 10/ 15 mg /20 mg mg Tablets
278	Rosuvastatin Calcium 5mg/ 10 mg + Fenofibrate 160 mg Tablets
279	Rosuvastatin Calcium 10 mg / 20 mg Tablets
280	Roxithromycin 150 mg Tablets
281	Sitagliptin 25 mg / 50 mg/ 100 mg Tablets
282	Sitagliptin 50 mg + Metformin Hydrochloride 500 mg /850 mg / 1000 mg Tablets
283	Saxagliptin 2.5 mg/ 5 mg Tablets.
284	Saxagliptin 2.5 mg & Metformin 500 mg (ER) Tablets.
285	Saxagliptin 5 mg & Metformin 1000 mg (ER) Tablets.
286	Serratiopeptidase 10 mg Tablets
287	Sertraline 25 mg / 50 mg / 100 mg Tablets
288	Sertraline 50 mg + Alprazolam 0.5 mg Tablets
289	Sevelamer 400 mg /800 mg Tablets
290	Sodium Picosulfate 10 mg Tablets
291	Sodium Valproate 200 mg Tablets
292	Sodium Valproate + Valproic Acid 200 mg/300 mg/500mgTablets
293	Sofasbuvir 400 mg Tablets
294	Sofosbuvir 400 mg and Velpatasvir 100 mg Tablets
295	Sumatriptan 85 and Naproxen 500 tablets.
296	Stanozolol 2 mg Tablets
297	S-Adenosyl -L-Methionine Disulfate Tablets
298	Tadalafil 2.5 mg/5 mg /10 mg / 20 mg Tablets
299	Tamsulosin (PR) 0.4 mg Tablets
300	Tamsulosin Hydrochloride 0.4 mg + Dutasteride 0.5 mg Tablets
301	Tapentadol 50 mg /75 mg /100 mg/50 ER /100 ER /150 ER /200 ER Tablets
302	Telmisartan 40 mg / 80 mg Tablets
303	Telmisartan 40 mg + Amlodipine Besilate 5 mg Tablets
304	Telmisartan 40 mg + Hydrochlorothiazide 12.5 mg Tablets



309	Telmisartan 40 mg+ Clindipine 10 mg + chlorthalidone 6.25 mg /12.5 mg Tablets
310	Telmisartan 80 mg + Chlorthalidone 12.5 mg Tablets
311	Telmisartan 40 mg +Clindipine 10 mg Tablets
312	Teneligliptin 20 mg Tablets
313	Tenegliptin 20 mg + Metformin 500 mg /850mg /1000 mg Tablets
314	Terbinafine 250 mg USP /500 mg USP Tablets
315	Tenofovir Fumarrate 25 mg /300 mg Tablets.
316	Ticagrelor 90 mg Tablets
317	Tolvaptan 15mg/30mg Tablets
318	Tizanidine 2 mg + Mefenamic Acid 500 mg Tablets
319	Tofisopam Tablets 50 mg /100 mg
320	Tofacitinib Citrate Tablets 5 mg
321	Tolperisone Hydrochloride 150 mg/450 (SR) Tablets
322	Tolperisone Hydrochloride 150 mg + Diclofenac Sodium 50 mg Tablets
323	Tolperisone Hydrochloride 450 mg + Diclofenac Sodium 100 mg (SR) Tablets
324	Topiramate 25mg /50 mg / 100 mg Tablets
325	Tramadol HCl 37.5 mg + Paracetamol 325 mg Tablets
326	Tramadol Hydrochloride 50 mg (IR) + Diclofenac 75 mg (SR) Tablets
327	Tranexamic Acid 500 mg Tablets
328	Tranexamic Acid 250 mg + Ethamsylate 250 mg Tablets
329	Tranexamic Acid 500 mg + Mefenamic Acid 250 mg Tablets
330	Trifluoperazine 5 mg Tablets
331	Trifluoperazine 5 mg + Trihexyphenidyl 2 mg Tablets
332	Trifluoperazine Hcl 1 mg + Chlordiazepoxide 10 mg Tablets
333	Trihexyphenidyl 2 mg / 5 mg Tablets
334	Trimetazidine Hydrochloride Modified Release 35 mg Tablets
335	Trazadone 25 mg /50 mg /100 mg Tablets
336	Trypsin 48 mg + Bromelain 90 mg + Rutoside Trihydrate 100 mg Tablets
337	Trypsin 48 mg + Bromelain 90 mg + Rutoside Trihydrate 100 +Diclofenac Sodium 50 mg Tablets
338	Ursodeoxycholic Acid 150 mg / 300 mg Tablets
339	Venlafaxine Prolonged Release BP 75 mg Tablets
400	Venlafaxine Prolonged Release IP 150 mg Tablets
401	Vinpocetine Tablets 5 mg Tablets
402	Vilazodone Hydrochloride Tablets 20 mg./40 mg/60 mg Tablets
403	Vidagliptin 50 mg /100 mg Tablets
404	Vildagliptin 50 mg + Metformin Hydrochloride 500 mg / 850 mg / 1000 mg Tablets
405	Vitamin C 500 mg + Zinc Sulphate 5 mg Chewable Tablets
406	Vitamin C, zinc, Vitamin D3,Vitamin A, Selenium & Folic Acid chewable Tablets.
407	Voglibose mouth dissolving 0.2 mg / 0.3 mg Tablets
408	Voglibose 0.2 mg +Metformin 500 mg Tablets



S.NO	CAPSULES
1	Acebrophylline 100 mg Capsules
2	Aceclofenac 200 mg (SR) + Rabeprazole Sodium 20 mg (EC) Capsules
3	Atomoxetine Hydrochloride 10 mg / 18 mg/25mg Capsules
4	Cinitapride SR 3 mg + Pantaprazole(EC) 40 mg Capsules
5	Clindamycin 150 mg / 300 mg Capsules
6	Cyclobenzaprine Hydrochloride Extend Release 300 mg Capsules
7	Dabigatran Etexilate Mesilate 75mg/ 110 mg / 150 mg Capsules
8	Diclofenac Sodium 50 mg +Thiocolchicoside 4 mg Capsules
9	Diclofenac sodium (SR) 100 mg and Eperisone HCL (SR) 150 mg Capsule
10	Doxycycline 100 mg and lactic acid bacillus 5 mg Capsule.
11	Esomeprazole Magnesium Pellets 40 mg + Levosulpiride Sustained Release 75 mg tab (In Capsules)
12	Esomeprazole Magnesium 40 mg + Levosulpiride ER 75 mg Capsules
13	Esomeprazole Magnesium 40 mg + Domperidone 30 mg (SR) Capsules
14	Esomeprazole Magnesium 40 mg + Itopride (SR) 150 mg Capsules
15	Fluoxetine 10 mg / 20 mg / 40 mg / 60 mg Capsules
16	Flupirtine Maleate 100 mg Capsules
17	Gabapentin 300 mg Capsules
18	liaprazole enteric coated 10 mg + Domperidone Sustained Release 30 mg Tablet (In Capsules)
19	liaprazole enteric coated 10 mg + Levosulpiride Sustained Release 75 mg Tablet (In Capsules)
20	Indomethacin Sustained Release 75 mg Capsules
21	Itraconazole 100 mg / 200 mg Capsules
22	Lansoprazole 30 mg Capsules
23	Lansoprazole 30 mg + Domperidone 10 mg Capsules
24	Lymecycline Capsule BP 408 mg.
25	Methylcobalamin 1500 mcg + Alpha Lipoic Acid 100 mg + Folic Acid 3 mg & Pyridoxine HCl 3 mg Capsules
26	Methylcobalamin 1500 mcg , Alpha Lipoic Acid 100 mg, Thiamine 10 mg , Folic acid 1.5 mg & Pyridoxine 3 mg capsule
27	Mebaverine Hydrochloride 200 PR Capsules
28	Omeprazole 20 mg (EC) + Domperidone 10mg Capsules
29	Omeprazole 20 mg Capsules
30	Orlistat 60 mg/ 120 mg Capsules
31	Oxaceprol 200 mg Capsules
32	Pancreatin Capsule 300 mg /400 mg Capsules



35	Pantoprazole sodium 40 mg + Levosulpiride Sustained Release 75 mg Capsules
36	Pantoprazole sodium 40 mg + Itopride (SR) 150 mg Capsules
37	Paroxetine 12.5 mg CR + Clonazepam 0.5 mg IR Capsules
38	Paroxetine 25 mg CR + Clonazepam 0.5 mg IR Capsules
39	Piroxicam 20 mg Capsules
40	Pregabalin 50 mg /75 mg SR /150mg / 300 mg Capsules
41	Pregabalin 75 mg + Methylcobalamin 750 mg Capsules
42	Propranolol Hcl (SR) 40 mg Pellets and Flunarizine Dyhydrochloride 5 mg Tablets (In Capsules)
43	Propranolol Hcl (SR) 40 mg Pellets and Flunarizine Dyhydrochloride 10 mg Tablets (In Capsules)
44	Propranolol HCl Timed Release 40 mg Capsules
45	Rabeprazole 20 mg + Itopride (SR) 150 mg Capsules
46	Rabeprazole 20 mg + Domperidone (SR) 30 mg Capsules
47	Rabeprazole Sodium (EC) 20 mg + Diclofenac Sodium (SR) 100 mg Capsules
48	Rabeprazole Sodium 20 mg + Levosulpiride (Sr) 75 mg Capsules
49	Ribavirin 200 mg Capsule.
50	Rosuvastatin Calcium 10 mg/20 mg + Clopidogrel 75 mg Capsules
51	Rosuvastatin Calcium 10 mg /20 mg + Aspirin 75 mg Capsules
52	Rosuvastatin Calcium 10 mg + Aspirin 75 mg + Clopidogrel 75 mg Capsules
53	Rosuvastatin Calcium 20 mg + Aspirin 75 mg + Clopidogrel 75 mg Capsules
54	Silodosin 4 mg / 8 mg Capsules
55	Tamsulosin Hcl Modified Release 0.4 mg Capsules
56	Tacrolimus 0.5 mgIP /1 mg IP Capsules
57	Tolfenamic Capsule 200 mg
58	Thiocolchicoside 4 mg / 8 mg Capsules
59	Venlafaxine Extended Release 37.5 mg/ 75 mg / 150 mg Capsules



<u>S.NO</u>	<u>OINTMENT& LOTION</u>
1	Adapalene 0.1 % w/w Gel
2	Aloe vera, Salicylic acid and Glycolic acid Face Eash gel Base.
3	Amorolfine Cream
4	Ciprofloxacin ,Metronidazole, Terbinafine, Clobetasol Cream 20 gm
5	Chlorhexidine Mouthwash
6	Chlorhexidine Gluconate, sodium Fluoride and Zinc Chloride Mouth Wash.
7	Clindamycin 1 % w/w + Adapalene 0.1 % w/w Gel
8	Clindamycin Phosphate 1 % + Tretinoin 0.025 % Gel
9	Clindamycin Phosphate Gel 1 % w/w
10	CLINDAMYCIN 1% WITH NICOTINAMIDE 4% 20 GM
11	Clobetasol , Neomycin , Miconazole Cream 20 gm
12	Clobetasol Propionate 0.05%w/wGentamicin Sulphate 0.1% w/w+ Tolnaftate 1.0% w/w+ Iodochlorhydroxyquinoline 1.0%w/w+ Clotrimazole 1.0%w/w
13	Clobetasol 0.05% and Salicylic Acid 3%Cream
14	Clotrimazole Dusting powder.
15	Chlorhexidine Mouthwash
16	Diclofenac Diethylamine + Menthol + Linseed Oil &Methyl Salicylate Gel
17	Diclofenac Sodium , Thiocolchicoside, Methyl Salicylate, Menthol & Linseed Oil Gel
18	Diclofenac Gel
19	Eberconazole 1 % w/w cream
20	Etoricoxib , Methyl Salicylate ,Menthol & Linseed Oil Gel
21	Fusidic Acid Cream IP
22	Halobetasol Propionate + Salicylic Acid
23	Hydroquinone +Tretinoin & Momelasone Gel
24	Ketoconazole 2 % + Zinc Pyrithione 1 % Lotion
25	Ketoconazole, Beclomethasone Dipropionate and Neomycin Cream
26	Luliconazole 1 % w/w Cream
27	Luliconazole 1 % w/w Lotion
28	Luliconazole powder
29	Luliconazole and Beclomethasone Lotion
30	Luliconazole and Beclomethasone Cream
31	Minoxidil 5.0% w/v and Finasteride 0.1% w/v Topical Solution
32	Mometasone + Eberconazole Cream



35	Mometasone Furoate Cream
36	Mometasone Furoate Topical Solution 0.1 % w/v Lotion
37	Mupirocin Ointment
38	Nadifloxacin + Clobetasol Propionate Cream
39	Nadifloxacin + Mometasone Furoate & Miconazole Nitrate Cream
40	Ofloxacin, Ornidazole, Itraconazole & clobetasol Cream 20 gm
41	Oxiconazole Nitrate 1 % w/w Cream
42	Octinoxate, Avobenzone, Oxybenzone, Octocrylene, Zinc oxide Lotion Base.
43	Ozenoxacin cream 1%
44	Potassium Nitrate + Sodium Monofluorophosphate & Triclosan Gel
45	Povidone-Iodine Ointment USP 5%/7.5 %/10 % w/w
46	Povidone-Iodine Ointment USP 5 % w/w + Metronidazole 1 % + Sucralfate 7 % w/w
47	Povidone-Iodine Ointment USP 5 % w/w + Ornidazole 1 %
48	Povidone Iodine Germicide Gargle 2.0% w/v
49	Salicylic Acid 2 % w/v solution
50	Sertaconazole Nitrate Cream 2 % w/w
51	Sertaconazole Nitrate Lotion 2 %
52	Sucralfate 7 % + Lignocaine HCl 4 % & Metronidazole 1 % Cream base
53	Tacrolimus Ointment 0.03 % w/w
54	Tacrolimus Ointment 0.1 % w/w
55	Terbinafine cream



LYOPHILIZED INJECTABLES

1	Tigecycline 50mg Injection
2	Glutathione 600/1200mg Injection
3	Anidulafungin 50/100mg Injection
4	Colistimethate 1MIU
5	Colistimethate 2MIU
6	Colistimethate 3MIU
7	Colistimethate 4.5MIU
8	Polymyxin-B 500000 Sulphate injection
9	Polymyxin-B 750000 Sulphate injection
10	Voriconazole 200mg
11	Caspofungin Injection
12	Clarithromycin-500
13	Ertapenem 1gm
14	Caspofungin 50mg
15	Caspofungin 70mg
16	Micafungin 50mg Inj
17	Micafungin 100mg Inj
18	Ulinastatin 100000IU
19	Daptomycin 350/500mg Inj.
20	Amphotericin-B 50mg Inj.
21	Tenoxicam 20mg inj
22	Minocycline 100mg inj.
23	Amikacin 100mg inj
24	Amikacin 250mg inj
25	Amikacin 500mg inj
26	Bortezomib 2.0mg inj
27	Bortezomib 3.5mg inj
28	Doxorubicin 10mg/50mg inj
29	Palonosetron 0.25mg/5ml
30	Epirubicin 10mg/50mg/100mg inj
31	Oxaliplatin50mg/100mg inj
32	Pemetrexed 100mg/500mg inj
33	Zoledronic acid 4mg
34	Gemcitabine 200mg / 1gm / 104gm
35	Fludarabine Phosphate 50mg inj



PENICILLINS GROUPS

1	Amoxycillin 1gm Clavulanate Potass. 200mg
2	Amoxycillin 500gm Clavulanate Potass. 100mg
3	Ampicillin 1g Sulbactam 500mg
4	Piperacillin 1gm+Tazobactam 125 mg
5	Piperacillin 2gm+Tazobactam 250 mg
6	Piperacillin 4gm+Tazobactam 500 mg / EDTA INJ
7	Ticarcillin 3gm+Clavulanate 100mg

CARBAPENEM GROUPS

1	Meropenem 125mg inj
2	Meropenem 250mg inj
3	Meropenem 500mg inj
4	Meropenem 1000mg inj
5	Meropenem 500mg+Sulbactam 250mg inj
6	Meropenem 1000mg+Sulbactam 500mg inj
7	Meropenem 1gm + Tazobactam 125mg Inj.
8	Meropenem 1gm + Tazobactam 500mg Inj
9	Meropenem 1gm + Sulbactam 1gm
10	Meropenem 500mg + EDTA inj
11	Meropenem 1000mg + EDTA inj
12	Meropenem 1000mg+Sulbactam 500mg inj + EDTA
13	Meropenem 1gm + Tazobactam 125mg Inj. + EDTA
14	Doripenem 500mg inj
15	Doripenem 1000mg inj
16	Imipenem 250mg+Cilastatin 250mg inj
17	Imipenem 500mg+Cilastatin 500mg inj
18	Imipenem 1000mg+Cilastatin 1000mg inj



NON-BETA LACTUM GROUPS

1	Doxycycline 100mg Inj
2	Vancomycin-250mg inj
3	Vancomycin-500mg inj
4	Vancomycin-1000mg inj
5	Vecuronium bromide 4/10mg inj
6	Artesunate 60mg inj
7	Artesunate 120mg inj
8	Hydrocortisone 100mg inj
9	Hydrocortisone 200mg inj
10	Glutathione-600mg inj
11	Glutathione-1200mg inj
12	Aciclovir 250 mg inj
13	Aciclovir 500 mg inj
14	Teicoplanin 200mg inj
15	Teicoplanin 400mg inj
16	Aztreonam 250mg inj
17	Aztreonam 500mg inj
18	Aztreonam 1000mg inj
19	Azithromycin 500mg inj
20	Methyprednisolone sod.succinate 40mg Inj.
21	Methyprednisolone sod.succinate 125mg Inj.
22	Methyprednisolone sod.succinate 500mg Inj.
23	Methyprednisolone sod.succinate 1gm Inj.
24	Rabeprazole 20mg inj
25	Pantaprazole 40mg inj
26	Esomeprazole 40mg inj
27	Cerebroprotein Hydrolysate 60mg inj
28	Thiopental 500/1000mg Inj.

CEPHALOSPORINS GROUPS

1	Ceftriaxone 1/2/3gm inj
2	Ceftriaxone 1gm + Sulbactam 500mg inj
3	Ceftriaxone 1gm + Tazobactam 125mg inj
4	Ceftriaxone 1gm + Tazobactam 125mg EDTA inj
5	Cefuroxime 750 mg inj
6	Cefuroxime 1.5g inj
7	Cefepime 1gm inj
8	Cefepime 1gm +Tazobactam 125mg inj
9	Cefpirome Sulphate1 gm
10	Cefpirome Sulphate 1gm+ Sulbactam 500mg
11	Cefoperazone 1gm
12	Cefoperazone 500mg Sulbactam 500mg
13	Cefoperazone 1gm+Tazobactam 125mg
14	Cefoperazone 1 gm + Sulbactam 500 mg
15	Cefoperazone 1 gm + Sulbactam 500 mg + EDTA
16	Ceftazidime 1gm
17	Ceftazidime 1gm + Tazobactum 125mg inj
18	Ceftazidime 2gm + Avibactum 500mg inj
19	Cefotaxime 500mg inj
20	Cefotaxime 1000mg inj.
21	Ceftizoxime 1gm inj
22	Ceftizoxime 1gm + Sulbactam 500mg inj
23	Fosfomycin 4gm inj

LIQUID INJECTABLE RANGE (AMPOULE / VAIL)

1	Flumazenil 0.5mg/5ml
2	Propofol 100mg/10ml
3	Propofol 200mg/20ml
4	Propofol 500mg/50ml
5	Propofol 100mg/10ml MCT/LCT
6	Propofol 200mg/20ml MCT/LCT
7	Propofol 500mg/50ml MCT/LCT
8	Etomidate Emulsion 2mg/ml
9	Butorphanol Tartrate 1mg/ml
10	Butorphanol Tartrate 2mg/ml



11	Nalbuphine hydrochloride 10mg/ml
12	Adenosine 6mg/2ml
13	Mephentermine Sulphate 30mg/ml
14	Diclofenac Sodium Injection 75mg/ml
15	Nandrolone decanoate Injection 25/50mg
16	Ondansetron Injection 2ml
17	Iron Sucrose Injection USP
18	L-Ornithine-L-Asparatate Injection
19	Noradrenaline Bitartrate 2mg/2ml
20	Terlipressin Injection
21	Citicoline Injection 2/4ml
22	Clindamycin 2ml Inj.
23	Clindamycin 4ml Inj.
24	L-Analy L- Glutamine IV 50ml
25	Labetalol inj 20mg/4ml inj
26	Edaravone 20ml
27	Calcium Gluconolactobionate with vit D3 & B12 inj (137.5mg/5000 I.U./50mcg)
28	Ascorbic acid 1.5gm/6ml
29	Heparin 5000 IU 5ml
30	Heparin 25000 IU 5ml
31	Levocarnitine 5ml
32	Octreotide 50/100mcg
33	Dobutamine 250mg/5ml Inj
34	Enoxaparin 20/40/60/80mg (PFS/Amp)
35	Erythropoietin 10000/4000 iu (PFS)
36	Recombinant Human Erythropoietin 10000/4000 iu (PFS)
37	Sildenafil Citrate Inj.
38	Levetiracetam Injection USP
39	Tranexamic Acid Injection BP
40	Labetalol HCL Injection USP
41	Thymosin Alfa 1.6mg
42	Ascorbic acid 100mg/ml inj
43	Progesterone 25mg/ml inj
44	Netlimycin 300mg/3ml Inj

OXNORD HEALTHCARE

(An ISO 9001-2015 & WHO-GMP CERTIFIED CO.)

Corp Office - 92-N Model Town, Jindal Chowk, HISAR- 125001

Unit : Village Moginand Near Govt. School, Sirmour, Kala-amb – 173030 (H.P)

Contact Us :- 86075-57578/82218-37578 / Visit Us :- www.oxnordhealthcare.com